product name

Homelite LT1238G Tractor UT-33021

Model: UT-33021

Save
Part Not Listed?Part Not Listed?
product name

Homelite UT-33021

...
...
1
Nut-Center Lock (9/16-18) HM-JA995045

...
2
Pulley- Cutter Head HM-JA994942

...
3
Washer- Flat HM-JA455049

...
4
Spindle- Cutter Head HM-JA994931

...
5
Spacer- Spindle HM-JA994934

...
6
Plate- Air Cut Off HM-JA990007

...
7
Washer- Flat (3/8") HM-JA453011

...
8
Nut- Flange (5/16-18) HM-JA445775

...
9
Bolt- Rd. Hd., Sq. Neck (3/8-16 X 1 1/4") HM-JA441676

...
10
Bolt- Rd. Hd., Sq. Neck HM-JA441679

...
11
Rod- Deflector HM-JA994930

...
12
Bracket- Chute Hinge HM-JA990006

...
13
Spring- Torsion HM-JA994932

...
14
Chute- Deflector Assy. HM-JA994939

...
15
Nut- Pal, Push (3/8") HM-JA994935

...
16
Nut- Hex (9/16-18) HM-JA995046

...
17
Washer- Flat HM-JA994928

...
18
Washer- Belleville HM-JA994927

...
19

...
20
Blade- Adaptor HM-JA994933

...
21
Housing- Spindle HM-JA994941

...
22
Deck Assembly HM-JA994945

...
23
Decal- Danger HM-JA339460

...
24
Decal- No Step HM-JA339566

...
25
Decal- Belt Installation HM-JA994954

...
26
Washer- Flat HM-JA314916

...
27
Nut- Hex Lock (3/8-16) HM-JA444762

...
28
Washer- Blade Mtg. HM-JA309457

...
29
Arm- Idler HM-JA994913

...
30
Screw- Hex Hd., Cap (3/8-16 X 1 1/2") HM-JA400266

...
31
Pulley- Idler HM-JA990824

...
32
Spring- Extension HM-JA994974

...
33
Screw- Hex Hd., Cap (3/8-16 X 1 3/4") HM-JA400268

...
34
Screw- Hex Hd., Cap (3/8-16 X 2") HM-JA400270

...
35
Rod- Spring Release HM-JA376144

...
36
Spacer- Idler Arm HM-JA352594

...
37
Screw- Hex Washer Hd. HM-JA995051

...
38
Bracket- Rear Hanger HM-JA992514

...
39
Bolt- Shoulder HM-JA376094

...
40
Pin- Clevis HM-JA991759

...
41
Pin- Link HM-JA994915

...
42
Bracket- Link HM-JA994972

...
43
Pin- Hair Cotter HM-JA460306

...
44
Washer- Flat HM-JA453023

Homelite UT-33021

...
...
XX
Secure Ties HM-JA473165

...
1
Bolt- (1/4-14 X .44) HM-JA375978

...
2
Screw- Hex (1/4-20 X 1/2") HM-JA400104

...
3
Switch- Key HM-JA130412

...
4
Screw- (#10 X 3/4") HM-JA409036


...
6
Control- Throttle HM-JA992241

...
7
Switch- Headlight HM-JA158992

...
8
Panel- Dash HM-JA993102

...
9
Switch- Pto HM-JA990135

...
10
Control Tower Assy. HM-JA994344

...
11
Tank-Gas HM-JA994982

...
12
Cap- Fuel HM-JA376011

...
13
Strap- Gas Tank HM-JA990980

...
14
Bushing HM-JA361117

...
15
Valve- Shut Off HM-JA994981

...
16
Tubing- Rubber (Fuel Line) HM-JA994979

...
17
Support HM-JA339601

...
18
Decal- Battery HM-JA991470

...
19
Washer- External Tooth (1/4") HM-JA447012

...
20
Bracket HM-JA339605

...
21

...
22
Strap- Hold Down HM-JA158959

...
23
Battery HM-JA376080

...
24
Solenoid HM-JA995590

...
25
Washer- Lock (1/4") HM-JA446130

...
26
Nut- Hex (1/4-20) HM-JA443102

...
27
Nut- (1/4-20) HM-JA443802

...
28
Nut- Hex (8-32) HM-JA444306

...
29
Washer- Lock (#8) HM-JA446112

...
30
Screw- (10-24 X 1/2") HM-JA403910

...
31
Washer- Plain (1/4") HM-JA452002

...
32
Nut- Hex Centerlock (10-24) HM-JA444782

...
33
Decal- Throttle HM-JA992224

...
34
Bolt- (1/4-20 X 7/8") HM-JA400110

...
35
Decal- Instruction HM-JA993043

...
36

Homelite UT-33021

...
...
XX
Panel- Side L.H. HM-JA993345

...
XX
Footboard L.H. HM-JA994922

...
1
Washer- Insulation HM-JA376122

...
2
Spring- Compression HM-JA376118

...
3
Contact- Interlock HM-JA376116

...
4
Nut Hex (10-24) HM-JA444310

...
5
Pin- Seat Support HM-JA376117

...
6
Screw- (10-24 X 3/8") HM-JA403908

...
7
Reflector- Tail Light HM-JA335757

...
8
Screw- Hex Hd. (5/16-18 X 5/8") HM-JA400182

...
9
Screw- (#10 X 1/2") HM-JA409254

...
10
Bolt- (1/4-14 X .44) HM-JA375978

...
11
Screw- Cap (1/4-20 X 3/4") HM-JA400108

...
12
Washer- Lock (5/16") HM-JA446136

...
13
Washer- (5/16") HM-JA453009

...
14
Pan- Seat HM-JA994925

...
15

...
16

...
17
Washer- Lock (1/4") HM-JA446130

...
18
Bracket- Hitch HM-JA376120

...
19
Rod- Hinge HM-JA376119

...
20

...
21

...
22

...
23
Screw- (1/4 X 14 X 1") HM-JA408406

...
24
Retainer- Light HM-JA339626

...
25
Light- Head HM-JA376091

...
26
Screw- Tap Hex (1/4-14 X 3/4") HM-JA408404

...
27

...
28
Screw- (1/4-14 X 1/2") HM-JA408405

...
29
Panel- Side R.H. HM-JA993343

...
30
Washer- Lock (#10) HM-JA446118

...
31
Decal- Hi-Lift Pos. HM-JA991014

...
32
Bolt- Hex (5/16-18 X 1") HM-JA400188

...
33
Pad- Footboard HM-JA339612

...
34
Nut- Hex (1/4-20) HM-JA443102

...
35
Washer- Plain (1/4") HM-JA453023

...
36
Bracket- Footboard HM-JA339627

...
37
Nut- Hex (5/16-18) HM-JA443106

...
38
Bolt- (1/4-20 X 1") HM-JA441604

...
39
Footboard, R.H. HM-JA994921

...
40
Washer- Lock (1/4") HM-JA446128

...
41
Cowling HM-JA994924

...
42
Hinge- Grille HM-JA392600

...
43
Screw- (1/4-20 X 7/8") HM-JA400110

...
44
Grille Screen HM-JA990397

...
45
Decal- Lo-Lift Pos. HM-JA991017

...
46
Rivet- Plain HM-JA464842

...
47
Washer- Flat HM-JA457005

...
48
Washer- Lock (1/4") HM-JA446128

Homelite UT-33021

...
...
XX
Engine- 12 Hp FNLA

...
1
Washer- Lock (3/8") HM-JA446142

...
2
Nut- Hex (3/8-16) HM-JA443110

...
3
Bracket- Hitch HM-JA994985

...
4
Bolt- (1/4-20 X 9/16") HM-JA408865

...
5
Pin- Cotter (3/32 X 3/4") HM-JA460014

...
6
Spacer- Lever HM-JA376077

...
7
Rod- Hi-Lo Sect. HM-JA339611

...
8
Lever- Hi-Lo HM-JA339593

...

...
10
Washer- Flat (5/16") HM-JA453009

...
11
Screw- Hex Hd. Cap (5/16-18 X 7/8") HM-JA400186

...
12
Decal- Second & Reverse HM-JA990590

...
13
Knob- Shift Lever HM-JA376078

...
14
Decal- First & Third HM-JA990600

...
15
Decal- Warning HM-JA990260

...
16
Bushing- Snap HM-JA376066

...
17
Screw- Hex Hd. Cap (5/16-18 X 1 3/4") HM-JA400194

...
18
Pulley- Drive HM-JA991071

...
19
Chain- Restraining HM-JA994960

...
20
Nut- (5/16-18) HM-JA443106

...
21
Decal- Warning HM-JA992354

...
22
Frame Assy. HM-JA117790

...
23
Guide- Front Belt HM-JA376038

...
24
Pulley- Drive HM-JA392593

...
25
Washer- Shakeproof HM-JA454012

...

...
27
Brake- Electric Clutch HM-JA990977

...
28
Washer- Lock Hvy. (7/16") HM-JA446148

...
29
Screw- Hex Hd. Cap (7/16-20 X 3") HM-JA400368

...
30
Clutch- Retainer HM-JA990128

...
31
Belt- Traction Drive HM-JA392594

...
32
Nut- Hex Centerlock (5/16-18) HM-JA444718

...
33
Idler- Inside HM-JA339630

...
34
Screw- Hex Hd Cap (3/8-16 X 1 3/4") HM-JA400268

...
35
Pin- Cotter (3/16 X 1") HM-JA460048

...
36
Washer- Flat (17/32") HM-JA453017

...
37
Bushing HM-JA328133

...
38
Rod- Idler Actuator HM-JA376098

...
39
Spring- Extension HM-JA376088

...
40
Guide- Rear Belt HM-JA376037

...
41
Decal- Hi-Lo HM-JA990580

...
42
Screw- Hex Hd. Cap (5/16-18 X 5/8") HM-JA400182

...
43
Key- (3/16 X 3/4") HM-JA463017

...
44
Clutch Bearing Assy. HM-JA994338

...
45
Idler- Backside HM-JA336222

...
46
Washer- Lock Hvy. (5/16") HM-JA446136

...
47
Bracket HM-JA376017

...
48
Screw- (5/16-18 X 3/4") HM-JA409812

...
49
Rear Wheel Assy. HM-JA181963

...
50
Ring- Retaining HM-JA458419

...
51
Hub Cap- Rear Wheel HM-JA376090

...
52
Key- (3/16 X 3/16 X 2 1/2") HM-JA310611

...
53

...
54
Spacer- Rear Wheel HM-JA376079

...
55
Washer- Flat (13/16") HM-JA453022

...
56
Screw- Hex (3/8-16 X 2 3/4") HM-JA400286

...
57
Transaxle- 6 Speed HM-JA993015

...
58
Ring- Retaining HM-JA458009

Homelite UT-33021

...
...
1
Knob- Implement Lift Handle HM-JA343497

...
2
Handle- Lift HM-JA994334

...
3
Lift Handle Bracket & Rod Assy HM-JA181962

...
4
Nut- Hex (3/8-16) HM-JA443110

...
5
Washer- Lock Hvy (3/8") HM-JA446142

...
6
Pin- Groove (5/16 X 2 1/4") HM-JA461347

...
7
Bushing- Flange HM-JA351587

...
8
Washer- Flat (3/8") HM-JA452006

...
9
Spring- Compression HM-JA376092

...
10
Nut- Hex Centerlock (5/16-18) HM-JA444718

...
11
Pin- Spring (3/16 X 1") HM-JA461383

...
12
Knob- Parking Brake HM-JA315209

...
13
Rod- Brake Lock HM-JA376086

...
14
Spring- Compression HM-JA315344

...
15
Washer- Flat (5/16") HM-JA453009

...
16
Pin- Cotter (1/8 X 3/4") HM-JA460026

...
17
Pin- Cotter (3/32 X 3/4") HM-JA460014

...
18
Bushing- Pivot HM-JA309902

...
19
Pin- Roll (3/16 X 1") HM-JA461383

...
20
Bolt- (1/4-14 X .44) HM-JA375978

...
21
Bracket- Safety Switch HM-JA376061

...
22
Switch- Safety HM-JA991560

...
23
Screw- Slotted Truss Head (#4-40 X 1.00) HM-JA402776

...
24
Washer- Flat (#4) HM-JA455057

...
25
Washer- Lock Reg (#4) HM-JA446102

...
26
Nut- Hex (#4-40) HM-JA444302

...
27
Pulley- Lift Cable HM-JA376073

...
28
Retainer- Lift Cable HM-JA376015

...
29
Pedal- Clutch HM-JA344895

...
30
Tube- Cable Cover HM-JA992554

...
31
Nut- Push On (5/8") HM-JA375810

...
32
Rod- Clutch HM-JA339618

...
33
Bolt- Shoulder HM-JA376094

...
34
Nut- Ctr Lock (#10-24) HM-JA444782

...
35
Pin- Roll HM-JA461363

...
36
Washer- Lock Hvy. (5/16") HM-JA446136

...
37
Cable- Deck Lift HM-JA339600

...
38
Screw- (10-24 X 1 3/4") HM-JA434027

...
39
Clutch Rod Actuator Assy. HM-JA142200

...
40
Rear Lift & Bushing Assy. HM-JA181965

...
41
Bolt- Idler Pivot HM-JA375431

...
42
Latch- Parking Brake HM-JA992567

...
43
Nut- Hex (5/16-18) HM-JA443106

...
44
Rear Lift Bar Assy HM-JA142185

...
45
Rod- Brake HM-JA376099

...
46
Brake Spring Bracket Assy. HM-JA994346

...
47
Spring- Brake Compression HM-JA376102

Homelite UT-33021

...
...
1
Arm- Pitman HM-JA994336

...
2
Bushing HM-JA311555

...
3
Nut- (5/8") HM-JA443826

...
4
Spacer- Bearing HM-JA376121

...
5
Ball- (.312 Dia) HM-JA465006

...
6
Spacer- Steering HM-JA376108

...
7
Pin- Roll (3/16 X 1") HM-JA461383

...
8
Shaft- Steering Wheel HM-JA994335

...
9
Nut- Hex (1/4-20) HM-JA443102

...
10
Washer- Lock (1/4") HM-JA446130

...
11
Screw- Hex (1/4-20 X 1/2") HM-JA400104

...
12
Pin- Roll (1/4 X 1") HM-JA461387

...
13
Wheel- Steering HM-JA990346

...
14
Bearing- Steering Shaft HM-JA376074

...
15
Bushing HM-JA346133

...
16

...
17
Pinion- Steering HM-JA339629

...
18

...
19
Nut- Hex (3/8-16) HM-JA443110

...
20
Gear- Steering HM-JA392599

...
21
Support- Steering HM-JA994337

...
22
Nut- Hex (1/2-13) HM-JA443118

...
23
Washer- Lock (1/2") HM-JA446154

...
24
Washer- Flat (1/2") HM-JA453017

...
25
Washer- Dust HM-JA375411

...

...
27
Washer- Flat (3/4") HM-JA453022

...
28
Pin- Roll (1/4 X 1 1/2") HM-JA461408

...
29
Bushing- Spindle HM-JA376065

...
30
Screw- (1/4-20 X 7/8") HM-JA400110

...
31
Washer- Plain (1/4") HM-JA453023

...
32
Pin- Cotter HM-JA460064

...
33
Front Axle Assy HM-JA994339

...
34
Spindle HM-JA990937

...
35
Bearing HM-JA310084

...
36
Screw- Hex (3/8-16 X 2 1/4") HM-JA400272

...
37
Bar- Tie HM-JA376059

...
38
Spindle- R.H. HM-JA992617

...
39
Bolt- Tie Bar Mounting HM-JA376085

...
40
Washer- Lock (3/8") HM-JA446142

...
41
Nut- Centerlock (3/8-16) HM-JA444762

...
42
Key- (3/16 X 1 1/2") HM-JA320790

...
43
Spacer- Ball Joint HM-JA376114

...
44
Screw- (3/8-16 X 1 1/2") HM-JA992252

...
45
Screw- Hex (3/8 X 16 X 1 3/4") HM-JA400268

...
46
Nut- Hex (5/16-18) HM-JA443106

...
47
Washer- Lock (5/16") HM-JA446136

...
48
Washer- (5/16") HM-JA453009

...
49
Screw- Hex (5/16-18 X 7/8") HM-JA400186

...
50
Nut- Hex (3/8-24) HM-JA443112

...
51

...
52
Ball Joint HM-JA376060

...
53
Rim & Tire Assy HM-JA181964

...
54

...
55
Washer-Ht HM-JA312398

...
56
Pin- Cotter (5/32 X 1 1/4") HM-JA460040

...

...
58

...
59
Fitting- Grease HM-JA471225

...
60
Spacer- Ball Joint HM-JA376115

...
61
Arm- Steering HM-JA994342

...
62
Cap- Steering Wheel HM-JA990345

...
63
Washer- Dust HM-JA375411

Homelite UT-33021

...
...
1
Cable- Bat To Gnd HM-JA376124

...
2
Harness Main HM-JA994377

...
3
Harness Head Lts HM-JA990890

...
4
Harness Tail Lts HM-JA993030